= =

INVALEE

1/10 MIDSHIP 4WD RACING BUGGY

Si
SR

-

INSTRUCTION MANUAL
g 5 BB LS




< 2 HiZ >

DTS [ INVADER |
L e 7 ﬂt%nﬁaa’%wiﬁg
AHEHEARSOEiE S icb FoRIEL Tw
ﬁﬁf$ﬁ:ﬂ£¢Mi%T+fJ%ﬂ?ULwV%%ﬁi
LE—F —ZRIROBEIANICED {FtF 5 3
Fﬁxgjﬁﬁt%ﬁﬁﬁquwféﬂ%&L%ﬁwh%m
L COHBEFL2MENDEITERLIGA T, EOELE %
+oHBE L THALML LGS TF & v,

T EEOLFIIE RO E. NEE L Bk
D2 T T3V, #MVZEHFTORamDICHE, K
%rfwv(dﬁuﬂiu$T F—. B ® T R

B

TE{nn FEH N E LI BFHTINRERE —

“RFEIEOEIZ L 5w, koK —Hk)E T LE
%ﬁifin%*ﬁﬁ%%ﬁLfbﬁﬁTﬂw
OFRTIRIINED S, T2 (EZE LD SH
) gl

SEN1/10F 70— FhHh—icBWITmEEHDOH &
(Z . %t{hﬁ’)ﬁ“]muiﬂb—zfﬂﬁﬁll’&%l_bi
ZERDA, CDEDmAKDODERRTH A XNIL K F S A
JAWDAIN, dfat S W 1w v ak —2 % X~
ailMA. E—2—%Fi82 1 vY0OEHNA
CERYUIFA Iy By TAHARRNEFRAL., XX
F@OELY) A L & Z %T%’aiLJU Xyy TTOH
EWE. BREHO 20T S Fr Bk LE-EHKE
| INVADER | T ¢,

> _HhILF—2

* BB W LT

== 400mm
@ 240mm
®:5 140mm (7 1 > 7 & tr)
@5t b FE 30mm
@FAN~X—2 265mm
®@FLL v F 205mm
®RFL v F 200mm
Q=inEE 1580g
( Bt 540-550 7 5 %
(Si : RX-540VZ{},SR : £ — ¥ —5l5E)
® ok 2ch. 2tr==F "BEC % 7 A

TECHNICAL DATA

Length: 400mm (15.75")
Width: 240mm (9.45")
Height: 140mm (5.51™) (Including wing stabilizer)

30mm(1,187)
266mm (10.43")

Minimum clearance:
Wheel base:

INVADER 3k

<Introduction >

Thank you for purchasing the Hiroba INVADER. For optimum
performance, this 4WD (4 wheel drive) racing buggy is equipped
with ball bearings, and a midship motor installed between the
front and rear axles. This provides for a smooth running and
highly maneuverable vehicle.

Before beginning assembly of the car, please read through the
Also check the contents of the kit to
ensure that no parts are missing, The manufacturer will not

entire instruction manual.

replace missing or faulty parts after assembly has begun. If you
do have problem with damaged or missing parts, please contact
the store where you purchased your buggy.

© This specification shall be subject to change for improvement

without any prior notice.

Electric powered 1/10 cars
In races of cars of this class, Hirobo's ZERDA has bheen
The INVADER
incorporates all the features of the Zerda including the

highly successful in off-road competition.

4WD system and semi W wishbone suspension. In addition
the INVADER also has a midship motor coupled to a gear
drive system for less driveline loss and increased road
handling ability. Also included with the INVADER is the
battery eliminator system (BEC) which allows you to
power your radio receiver and servo from the

rechargeable 7.2 volt battery which runs the motor.

205mm (8.07")

200mm (7.87")

1,580 grams (3.5 1bs.)
540-550 class

(31 : Kitinclude RX-540VZ
SR : Kit exclude motor)
2-ch, 2-servo, BEC system

Front tread:

Rear tread:
Full-equipped weight:
Motor

Radio controller:



FybPLRIZEBEVWEKSOWEFELLHD

ONi-cdsw 71) —
OEERM(FRA LK) XNEOEER (AT v 2R) OFTERE OHIEIH
In addition to the kit, you will need the following :

(1y 7.2V 1,200mAh Saturn Battery

(2) Radio control unit (wheel or stick type)

(3) 7.2V battery charger

(4} A BEC compatible with your radio system (if desired)

FDEFHEEHAXORE

'-—- (4]
= = =
= % . . -1
E =
o
ﬂd‘ﬁ-iﬁ(F’H] EX 'ﬂ:?w K E..I(TE] e@r-F OFETv
+—(FW) @MEX @~ FAF) 1—(55)
Screw types and sizing:
{1) Pan head machine screw (PH)
(2) Self-tapping screw (TS) (3) Nut
(4) Flat washer(FW) (5) Flush head screw
(6) Setscrew (Ss)
& Ba Ak E &
= i ) Diameter of hole

I A& Dmmetﬁr

I

i

uuminny

MZ. M3. M4

& B
Length Length
L i e il M3 X5%
CW Em_ﬂmmeter N S

¥z BmALTH

®

O—FF 15—

P+FFA1,i— QA ~NrF Q= yoi—
OHyvy—F47 O @Iy FPRAFE Y ZAL F
OMA4F v FRAHEY 2R L F md—-u Or=xy OM3F+ v B
247 PEREESRSY @var—ua ©xnv Py

® XY HAEH @osr

Tools necessary for assembly :

(1) Phillips screw driver (2) Flatblade screw driver

(3) Needle-nose pliers (4) Wire cutters
(5) Modelling knife ©(B) Scissors
(7)) M3 nutdriver {8) M4 nutdriver

(9) Hole punch (10) File

(11) M3 wrench
(13) Rubber adhesive glue
{15) Paint for polycarbonate

v FMIEOTH

(12) Cyanoacrylate glue
(14) Thread locking compound
(16) Brush

QoLELFi15mmdLBIL > F20mm

O L F25mm
Tools provided with this kit:

(1) 1.5mm Allen wrench
(2) 2mm Allen wrench

(3) 2.5mm Allen wrench

<BECY AT LDOZERLEIHE >

* BEC L AT L HE{ERIZL F 2
L — ¥ —dFEashi-7ofozl & T
T
Using a radio system which has an
internal BEC.

* The battery eliminator equipped
proportional unit is referred to as BEC
(Battery Eliminator Circuity)system.

<L Fal—F— %@L T fvSds
O E >
*r ROl Fal—FrP—%@#HLTT A

L

= ]

Using a conventional radio system
with an external BEC,

Wiring the radio directly to the BEC
plug coming off the controller without
using an external BEC will result in

damage to the radio receiver and
Servos.




Maxaty b 27V a2—
Mdx4 sel screw

@3N F U -4 68977
@9 hearing 689ZZ

Pt 8=
Drive yoke

Maxassid o ¥ 27 FDOES T
EZAICEDELOTTF S
LA

Tighten M4 % 4SS until it touches
the D-cut section in the

differential gear shaft.

Tighten well before attaching
to the rear axle mount.

7%
{2
G
Ly
fit
v

a6+ — I
o6 ball

M3Ix12E X

M3x12 screw
é% M3+ b

M3 nut
gdXTF )4 62427
¢4 bearing 62477

AANTIE 2
Hexagon socket head
Mush head screw

M3 x 100 E =
|it] M3x10 flush head screw

Second gear shaft

(1] F7048L
Assembly Of The Differential Gears

MaAxat <y A7) 21—
MAx4d zet screw

<)Y FIT>

&\

Maxatw b A7) 2 —
M4 = 4 set screw

i
Mo Brq 68927

el e B L
Drive yoke

2| E—H—T9 T = O
Assembly Of The Motor Mount Plate

M3 12 screw
g6 — b
<§=}»’>\ @6 ball
\I ME?L' W l“
M3 nut

Brg 62427

M3Ixi2bE X
M3 X 12 screw

a6 — Jb
p6 bhall
M3+ k

AANHIE ZM3 %8
M3 nut

UXTFo22N777 - HR)

R le mount (R)
ear axle m ER S SR |
Motor mount plate

No. 1&sE & T U A2 — 18—y 1] V&7,

Use partsin bag #1 and blister-pack #1 (3 sections)

< Rear differential gear>

<O FF 7> = A
< Front differential gear > § 7 173-7
Brg 68977 = Drive york

JYRa—i8—y [2]&EvE T,
M3 x 12E 2 Use parts in hag #1 and blister-pack #2.

Hexagon socket headed flush head screw M3 X8

thFEXyY—-2497F
Second pear shaft

Maxat < 271 5 —~
M4 X 4 set screw

:

i e B o
Drive york

Maxaty b A7V 31—

é M4 X 4 set screw

X F 2777 ML

Rear axle mount (L)

M3Ix10ME X
M3 % 10 flush head screwi




—
g

|

{1}

16T S 1 7% ¥ — £Brgll &
BL. F21T#MODh v D
PRICMAxasSSEHHE T,

161 drive gear must be tight
against the bearing and tighten
M4 x 43S until it touches the D-

eut section in the drive shalt.

IxgG 8= — KA

2%9.8 needle pin

3| Y7727y O
Assembly Of The Rear Axle Mount

No2i&st & F Y 24 —/18—Y 3| &V E T,

M3 100l E X Use parts in bag #2 and blister-pack #3 (3 sections).
M3 x% 10 flush head screw
a3El)
@3 E ring T KA RT—1) —if
S 2 Guide pulley shaft
/ He KT —U—#h S —
\ & Guide pulley shaft collar
&)

——FNLE - 2x98
K« Jif§ Needle pin2X9.8

".-f
(R
%,,
;
1]

K> J#g

Drive shaflt
HA KT — V) —
Guide pulley shaft
HA KT —#h S —

(Guide pulley shaft collar

A7 =)=
Guide pulley

@3E) -7
@3 L ring

W13 x 10l & =
M3=10 flush head screw

pdxB8x3 A I

. FZq ix—-0)

2LALEEXTD

I wvE O TH
LiAATTF &\,

@4x8x3 bushing shall

be pushed in by using

something like the grip of a

screw driver so that the

bushing may not be damaged.

)

> |

(o

T—FETHUHLE WL S CR
kS LTEHEZTET,
Temporarily attach ittemporarily

by meansof an adhesive tape.

©

(|

@dx8x3A 2N
gdxBx3 bushing

M3Ix8E X
M3xB screw

Drive shaft

SO AL 1— =030
Cross member € =40

o

315MXL-6.4
A R S| 5
315MXL-6.4 titning belt

16T FZ -2 F—
16T drive gear

M3x 100l E X
M3 % 10 flush head screw

4] 70> RTY AT Y b O
Assembly Of The Front Axle Mount
No3EHEEEWE T,

Use partsin bag #3.

M3IxBE X

:” M3 X8 screw

S (o0

0O FFT7AI77] 2 BL)
Front axle mount (L)

FOZ A IV — =40
Cross member £ =40

I‘: ) "'\~
PN

gl xB8x3IA AN

#4 X 8 3 bushing
M4 7=
Guide pulley

AT AT MR)
Front axle mount (R)

9

3
P

@AxBx3IA R I
g4 > 8 % 3 bushing

AT TFUL T 2T hS—
Steering shaft collar

M3 X B screw

ATFULH %7 b
Steering shaft




BhERVETY,

Paint it from the rear side.

—

GEY 1
T IO S G
BWTTF TV,

MO eEZAd, 7l

NOTE:

The portion marked with ::}
shall not be drilled if the amplifier
is provided.

M3x6#wbED
M3 x 6 self-tapping screw

M3x8% wEL Y k3 224k
M3xB tapping truss

(s

Qu

M3IxeEZ BT 2
M3 x6 screw truss

Il

M3+ oy b
M3 nut

&

Upper belt cover (B)

o P upit—~ N b HhIN—(B)IZ
E-F-7I)LMREMAT —
EMYFTOSEBUERLE
A,

* The upper belt cover (B) shall
not be used when mounting the

motor mount reinforcement stay.

5

6

V=

M3Ixb A

M3+ b
M3 nut

Fuii—~ 0k h/V—(B)

M3 x 8
e 30 N ol die I e S
M3 B tapping truss

M3IxeEZ F 72
M3 %6 screw truss

T rid—

Pfeparing The Under Body

M3 X 6 sell-tapping screw

KF—DH vy b

D L
Assembly Of The Main Chassis_

i

7 ~;,r.-“f—--*"\‘fj'l._* b }']f‘f—{E:}
Upper belt cover {B)

NREER R AR 3 I
Use partsin bag #4.

o

f”/\
M3Ix8X vk b7 221

M3 X% 8 tapping truss No.2 type




Gl e tas ) P
S H 7 40HS
s Ll ko PS.51BS
¥ 17 SM631
, ~_|koO PSVM-3
vECRRe e | NES505
JR NES305
5 %% S.28
H - fri—g3| 7 ¥ 5128
fih 7 ¥ iR

® @

(3
@70 s}
®_

H— KAk — 3. B —KH
“a— kN EEABICHN
i ET,

Attach the servg saver to the
steering servo being sure that the

servo is in the neutral position.

O /@?}o

o e NGZ A
sl

o ¢ O

DI

\CRORS)

90°

Cm M3IxB8X u b -T2k
M3 X 8 self-tapping screw
(ﬂmmr M26x8/51 > KFvEYT

M2.6 % 8 sell-tapping screw

)i ke |
Steering pivol

@njun

g M2+ b
M2 nut

NNAMAATNAMANVUMNANAA

=i =)
Servo saver spring

M2 6x10E X
M26x10 screw

£y

M2xbE X
M2x6 screw

=y

U

O3

AT FUTERY FRA
Steering pivot receiver

i M2Fy k-
M2 nut

EAR - RARE ok i s
Assembly Of The Servo Saver

No S&EE &V E ¢,

Use partsinbag #5.

ATTFTYVTRY—R
Steering servo

7. (2. 3. RO E &)

(When “2” or “3" iz used).

it i it (VA S U B )
Servo saver spring

1,23 —FIZE-LHD E{FW

7,
/W 2ttt Use partno. 1,2, or 3 depending
M3 x 8% v & 7218 M2 nut on the make and model of your

M3 X B tapping

servo. The box at the left will help
No.2 type

mzi—?ﬂj T ERy b

eerl ivot
6. (1. {EHO & %) Steering pivo
6(When “1” is used).

you determine which part to use

for your particular servo.
M26x8/51 2 KRy Y
2.6 x 8Bind Ts

<t —dh A /IN=M k>
L i PAS
S TR VA e T Ve A
e el ()G Sﬂt‘f.'ﬂ saver
. : o spring
H—F A /IN—(RAR LA T
Servo saver =y E?mnbinel
Assembling jig together
|
3
o9 )
- 2 8]
T : Core
- e € 2.
Servosaver @ ) Push in Pull out
MY Pass

8| 257V > J AT — DL

Assembly Of The Steering Stay
T2 —X—=Y |T]|EFEVET,
%

Use partsin bag #5 and blister-pack #17.
M2.6x 10

MZ2x6E X
M2 X6 screw

\%A

ZFTYHEHRY b2 l
Steering pivot receiver

M26x10E X

%%; M2.6 X 10 screw

M2+ v k
M2 nut
/ a
(S
i




H_FbAri—
Servo saver
Fiagul) i =
| Steering stay
ﬁ 2FTY Y
- £y b
Steering pivot

27 TFUTERy bHFERyY
FRAEORDICC SFICHR
E7,

Push steering pivot into steering

stay as shown.

EDOC Lo b k. &
FhEtlAEhy bLE
h ¥
Tighten the vinyl tape
li. tightly, and cut off the
: un-necessary part.

a6~ T ') 69677
@6 bearing 69627

K2 T irp
Drive washer

M3x12 screw
éﬁ‘ X HE
King pin

M26xS5hZ2AvET
M2.6x5 truss tapping

Mat O+ k
M4 nylon nut

a6k — JL
@6 hall

g4y ¥
fd washer

@267 v b
g2.6 washer

@ @ O "

9

Assembly Of The Steering Mechanism

AT TPV TH =K

Steering servo

m@mr—7
Double-sided glued tape

=H /N K 2=250mm
Linkage band

£ =250mm

>y 7 VDAL
Assembly Of The Knuckle Arm
No. 6t & 71 24—/ — 9]

Use parts in bag #6 and blister-pack #9.
M3x12E R

E{EWVE T,

M3 X 12 screw

Inside

g

ESH4 F 42k
Drive shaft |
g6~ 7 ) 4 goeZZ

g6 bearing 69677 ol Rk

’:”EL (attach
laosely)

@2 6'Jwyw iy
p2.6 washer

M2ExXS kT AFvELS
MZ2.6 X5 truss tapping

M4+ o>+ b
M4 nylon nut

# — K O BT -|




1| ]

11l 7> b Y AR S g O

(i Yl e Assembly Of The Front Suspension

No 7€t & T 2 Z2 — 18— V108 {EVWE 1

— M37F v b E‘ E Use partsinbag #7 and blister-pack #10.
M3 nut g—\ \
s R

‘Q/‘;MB xBTS H7 A
M3 x8TS truss

_ M3Ix8FTAAyE 4 M3+ v b
[T M3x38 truss tapping MJ nut M37F v b
M3Ix12E A S M3 nut
@ a6t — I M3 %12 screw g
g6 ball : :
F—LEAE)

Arm pin (Long)

00! 10 g6t — b o D
F—LELE g6 hall G@ ; @15 -7
Arm pin (Long) m{ #1.5E ring
{1 i) ; )
F — L4 \ g7 5w (S0 L AR

Arm pin (Short) Front arm
T — L - (55)

Arm pin{Short)

#AS

@l.5e!) >~ ¥
¢l.5E ring

© @1 SeEY -7
gl.5 E ring

\ O\

g1 .5E ring
ta—-J0Ov 7 (E)
Center block (Long)

pl.5E ring

S2mm

-

£ 4 o F#AL
Assembly the tie rod.

O =0 |l 7arrya~xs>azom Fam o

. Ty s = Al =+ 52mm
Assembly Of The Front Suspension -, nonoes.

Smm
4 . AN LS R R P =i Mount the upper
Upper arm shaft 20mm long arm with its fuil
length set to 52mm.
]
827 v / pEE Y BT R
@ ¢2 washer N @6 rod end

- M27+ v b
E M2 nut

Plemiiin " ME}{ 1‘:'1:1-'1
(: s M2x 10 screw

@ a5+ —
a5 hall
gy FIT - K
@ g6 rod end /
M3 rod end M2 x 10E 2 g2y e

M2 ¥ 10 secrew g2 washer
1 Mm3Ow KL K
T M3 x20% 1 2 M3 rod end

M3x20 all-threaded bar




M3Ix12E X
M3x12screw

p6H — Jb
@6 ball

M26ZwbELT T X
MZ2.6x tapping truss

E2.67 iy
d2.6 washer

MAFA 0O+ b
M4 nylon nut

ad) v
gd washer

i B o B B
Drive washer

a6~ T ) v 696227
@6 bearing 696747

M3x8F v ELT 528
M3x8 tapping truss

(e

g0y FL> F

@6 rod end
[T [T
FPuylN—T—4Li x|} =25
Upper arm shaft I=25
10 10
F-—LEVE
Arm pin(Long)
i 1D
F— L4

Arm pin (Short)

a1 5 4
gl.5 E ring

i
77 |
- CUTDEF -7 b
13| Hor 4. FrbonEm
Cut LTHa b LET,
&

* Cut off the body mount with
two holes from the lower part

remained.

13 Uy 7o 270y 7 OIL
Assembly Of The Rear Axle Block

No 8t s 7)) 2z —ii—vy [11] #fdnE T,

Use partsin bag #8 and blister-pack #11.

M3Ix12 E X
M3 %12 screw

a6 — I
g6 hall

C'},,/

Yy —Fo220J0Ovy7
Rear axle block

K4 FDwia
Drive washer

p2 67wy
@2.6 washer
e ~ M2.Bx5S
v = oo s ‘,);“ tvh J.?I"_;':.
E:v:fs?'la!&f C (/@ , %jmgﬁxﬁ "
; ‘ / / e
o pping truss
8%

g~ FULT
@b bearing
@267 vy
¢2.6 washer
M2ExSZwE-T R R
M2.6 X b tapping truss

MaF 1027+« b
M4 nylon nut

{lik

@l Iy g
(attach loosely)

gd washer

14 )Y H AR 3> OMIL

Assembly Of The Rear Suspension
M3x8% v E >4 b5 2 24E No.9geE & T U 2 s —iX—y 12 &V E T,
gma}{ﬂ HEppLEE ke N2 Lnpe Use partsinbag #9 and blister-pack #12(2 sections)

i

g = T ik
Boddy mount
M3x8Z wE LU T R2iF
4

M3 %8 tapping truss No.2 type

e |
T idN— B I 7 h =25
Upper arm shaft =25

g6y FI - K
#6 rod end

|
M3x8& vt >4 b5 2 24F ‘
M3 X 8 tapping truss No.2 type %

A\

8 F—hE () \ 1"
mm | /ﬂrm pin { Long) h‘[ﬁ
D
P @1 56U 4
@-_-E) #1.5 E ring

X F—A4
Rear arm
Towd=T—hLldek
58mmiZ L THLY FHT £ T — L)

A

g

| 5

e

Mount the upper arm
with its full length

Arm pin{Short) ) WG @l1.5EU -4

81.5 E*ring

set to 52mm.




iy

@%\
ZUFANLFETHLAAE
¥

Push in by using radio pliers,

<2l
(Piston)
No.2

e

ERz2 7 (407N)
Standard type
(4-hole)

No.1

M= F2A7 237R)
Hm—-DH EY
AW o RICH Y
2

Hard type (2-hole)

The shock returns
slowly

<ATVLTIT byit—n
{Spring stopper)

3= (No.4)
Short (No.4)

0O 5 (No.3)
Long (No.3)

R kidaig gy e A0k R N
EHREEOERFICEIVARLT
g Sl bl

Adjust the piston and the spging
stopper according to the

conditions on a road,

e

L=

For rear side

OC

A
For (ront side

M3IOw FI - R
M3 rod end

HAl.-N—0Ow KT K
Damper rod end

15| 4 > /58— OfRAL

Assembly Of The Shock Absorber

No. 10&s5 & J Y A2 —I13—Y 13| #{#LWF T,

Use partsin bag #10 and blister-pack #13

@2E")
g2E ring

—Q

Shock rod

i in—EZ kX SH
Shock piston 5.H

o Mosrt— b 12 e
A b (SN IEH)® g2E Y
W e B | o T S

o 70y FHIZ2a, YTH
W22 FH4TED £ 9,

° Set a shock piston {S or H) on the
shock rod with two g2 E rings.

¢ Assemble two front shocks and
two rear shocks

K A= 4 Euw
LOHFUYH. BNHDOHT
1 FH T,

Use long shock cylinder for rear

P30l 4

P-3 O ring

' and short shock eylinder for front.

X TN =-Z TV FEEND
OHUTH. Pbshrbd

S H % yyTB ¥I0> FETT.

Cylinder cap B
% E Use shock spring for rear and soft
shock spring (or front,
(B BxF Fk TPlESg, &
HA X TS A "fj-if'?&)x:'i/tx,, Eﬁl I":"”:E.J

C e
| EFReTHANDBOR
f@ mEIREEY,
i (2) FAXTILELY
¥ = (Zi3HART T,
(3) ¥ ¥F—Fx v TEEH
HE T,
(1) Lower the piston and supply oil.
Then elevate and lower the piston to
. get rid of air buffles.
e o {2) Setadiaphragm in the cylinder.
| (3) Close the cylinder cap.

[Maphragm

=
=
o

W g SO s B e
L FET oA, Oy FX
SRR AT Y
HHE—= FTIEDET,

° Hold a shock rod with radio pliers

and screw in a rod end. Fix it with

a spring support,

e F-V) o A iR — b No.5
Spring support

==




16

17

I

M

“m M3Ix20E X

M2+ v b Shock bush A No.6
I'"ul'!E‘;w.:IEI'E':a"nr—“:":‘jfﬁJ M2 nut MIx10
M2 %10 screw @5+ — Jb ZybET k5 X218
@b ball 7 M3 > 10 Tapping truss No.2 type
M3IZ 2w b
M3 plastic nut
‘ No.8 (HE
6267w w ME?’”‘D’ b
@2.6 washer ; M2 nut
|
M2x 10E X S
M2 10 screw 25 hall
17| Uy 4 28— ORT

M3x20 screw

M3+ v b
M3 nut

M2x10E X
M2x10) screw

@2} Wy
d2 washer

@S+ —
@b ball

M2+ k
M2 nut

M3I7 =27+ v + NoB

M3 plastic nut

' P I RV
02 washer

» M3Fw kEMIX20E R (1
LR{HBOHTHEET,

o Tighten by M3 nut and
M3 % 20PH in advance

M3+ o bk
M3 nut

A= TFTwiram Nob
Shock bush A

M37 >+ v bk No8
M3 plastic nut

G ladN— T ira A
Shock bush A No.6

M3Z7 >+ Nos
M3 plastic nut

™,
) A
22 )

p2hn)

M2x10E X
d2 washer

M2 X 10 screw

M3+ v b

M3 plastic nut
No .8

@2y
g2 washer

T~ Mm2x10E R
M2 10 screw

})’Q\ a5 — Jb @5 ball

16| 70> b &2 /N— DO
Mounting The Front
Shock Absorber

7

M3+ v b
M3 nut

S

Hiapt= T wyisapn

Shock bush A

M2+ v k
M2 nut

Mounting The Rear Shock Absorber

a

=]

T = FgEA
Boddy mount

M3 x20E Z
M3 %20 screw

%—maxm?v il B W ST T

M3 X 10 tapping truss No.2type

MIx129 w4 52218
M3 %12 tapping truss No.2 type

M3Ix20E X
M3 X 20 serew

No. b

M3IF v b EMIX20E ZWFICR(EESHTH

2ET,
Tighten by M3 nut and M3 > 20PH in advance

“H =



18

P [ I

Sy 7 FDOFESHEIAH
1 ExV 5 EH5,

— /' Tighten the M3 > 355 so that it
contacts the d-cut part of the
maotor shaft

13

M3 x 8CS

BIxBx0S5T7 Y sy
a#3x8x0.5 washer

BIX6x0S5T Y A
g3 x6x0.5 washer

M3IF-0O>-F+w bk
M3 nylon nut

M3Ix3tw b ATV a—
M3x3 set screw

@5-% F 1) 1 7 Brg5008zz
@5 bearing Brg 5008zz

ARV ANNRARERRTAL M3x22E A

_—

(o
a

M3x22 screw

MIxBE X
MIx8 screw

M3F v b
M3 nut

18] E—2—F% ¥V -—ON{H SifHi% -l

Mounting The Motor (SRIHAE IZP.19% TH L &L, )
And Drive Gears Si-specification
9 .U Lk ElENE T {(For SR-specification, refer to page 19). |

Use partsin bag #10 and blister-pack #16 (4 sections)

E =4 ¥ Y (1840)
Pinion gear (18 sheets) |
th KXY
Second gear

Brg 500822
e M3IFAOLF v hidsadkY 03xebx05FW
TERENT-—OZUCHY & e T AT
T-: {Gear cover ng_ _1-' O :..-'__.f_ w t"
Be careful not to over tighten as M3 nylon nut

the gear cover will be deformed.
19] O> ~O—F — O
Assembly Of The Controller No. 1 14865t & B\ & 7.

Use partsinbag #11

2)) - Fig

Black lead wire M3xBE A

M3 %8 screw

iR — Fig
Red read wire Y ]

'q:v ¥
M37+ b * e
M3 nut -
I
\/
i
l:ll‘
m D N el i PR
Controller plate

Wik L ogr )| il S

M3 %22 screw

g .



20

E—%—-—0O—Fk
Motor cord

45°~60°{31
About 45° to 60°

A RIS —
Contact holder

£ =0 — Ko g3
M3+ v b & LB E
45°~60°RLE TR LET,
Bend the lug of the motor cord 45
to 60 degrees as shown after the

M3 nut has been tightened.

M2x10E 2

IR M2x10 screw

{0

g5 A — I
gb ball

M2+ b
M2 nut

S R IL A —
Contact holder

EAL T
Contact button

M3z vk
M3 nut

o O

N Sy e
Controller arm

21

M3x82wtET kT X218
M3x8 tapping truss

M3+ Fwv b
M3 nylon nut

p3xBx057 v iy
p3x8x0.5 washer

a2 b0—-3 - A/NF
Controller clamp spring

A +rO—Z7—TF =4 h 27 —
Controller arm collar

— AT
o=
B =

22

ST LTF &wvy,
Set servoes parallel to the body
center line.

{3 1
{{:@ ]
(1

Ay kAa—5—7— LOEN

20

M2Z2x10E X
Assembly Of The Controller Arm M2X 10 screw
@S — Jb

@5 hall

M3+ b
M2 nut M3+ k

M3 nut

J-bO—Z5—F—L4L
Controller arm

M2+ v b
M2 nut

éﬁi&.ﬁ I 4 —
{L Contact holder

F—-2—2—-FF

Motor cord (Blue)
JE A

Pressure

fit

£ A Pressure fit
= i

Contact button

F—%—0=— FiF
Motor cord { Red)

Oy rA—7—7— LORYT

M3+ 074y b
M3 nylon nut
g3y 4

g3 washer

21
Mounting The
Controller Arm

m BN Sm B i A
Controller clamp spring

A b0 —=Z7—=F—4LH 7 —
Controller arm collar
M3IxB82 w2 2%

M3 X 8 tapping truss
S ) No.2 type
\-1 = Black lead
4 re
e (7
R — R

Red lead wire

LFE e e (g e kB ——C
Servo mount (B)

22 a>rO—7—0Hy KOS
Mounting The Controller Rod — g tO-5-Oy kK
Controller rod
Mz2O v BT K
M2 rod end

s | P



23

1r:rn|.

o PLFTF+ A — 5Bt S
HiemfuRERET 5 LT
i) Sl A -

* Slide the radio by about 1 em in
agrder to mount the antenna
holder.

24

7T
Antenna

e Pg 18 F T FFH
A—-DI3AadDHh s EAKL
s F

* Take out the antenna wire
through the hole at the side of

the antenna holder.

C““" M3x8% v ELYT b5 2K
. M3x8 tapping truss

(o e
AR M3 %38 screw

N M37 v b
M3 nut

=
@ S{EHEO BT

| Mounting The Radio Recelver
JY g2 —X—v[18| B {ENET,

Use parts inbag #12 and blister-pack #18.

Bl —
Radio receiver stay
2iEt#

Radio receiver

% mEmr—7
\ Double-sided tape
-

24| SZHEHEASSYD AT
Mounting The Radio Receiver Assembly

No 12855 2 [EV £ 7,
Use partsin bag #12

F-TFHIS -
Antenna holder

T

B L o T Ty ]
Antenna tube

N ML
Knot

M3IxBlE X

maxaEdlhEHﬁﬁmﬂ E M3 % 8 screw
M3 X 8 screw

@. Ny ) — OB
Mounting The 7.2V Ni-cad Batery

X = 7.2V Ni-cd
( 7.2V battery (Not included)

Y
Pass this through.

\!

h

LE— bR A —
Re-usable tie

T T L L M e

=

L LI ] [ I e,

] A




26
27TV —K
Steering servo  -CH1.Funl.1
A wFY—H
Speed control servo .CH2.Fun2.2
RE®IA T
Receiver switch -BATT.B
7 Red 7 Red
N | l % .
I‘_,_,..---'F...___‘_"_'_"._—-'_- L l '_‘___-_-_—--_-""‘"--...\\\
= Black HB Black

26| S{EMZX 1 v F OEUT

t—FZ2—-—33x7 7 —-UlERE&ED
M & ICEAHBET,

Join the two motor connectors
being sure to match wires; red to
red, black to black, as above.

M3Ix20E X

L]

M3x20 screw

Mounting The Radio Receiver Switch

SEMIAyFNRLFalL -F—
Radio receiver switch or regulator

It
Pa

27| 2> O —7 — O
Mounting the Controller

JY R —i8—y [17] #EVET,

Use partsin blister-pack #17

M2x6bE X
% M2Zx6 screw

M2x6kE A

[]T_"'I]IIEE M2x6 screw

M3x20 screw / M3Ix20 screw

S

M3 x20E X é M3 x20E X

— [ 5



28

28| & 1 ¥ O#ESL
B 2 Assembly Of The Tires

Cyanoacrylate glue K U & al{EY £ 7,

% Make four same things.

21

Tire

29| 2 1 ¥ DA

B ER A vITHeHIESA

B ET, Mounting The Tires

Cement the tire to the wheel :

with eyanoacrylate glue. o RIEH LTWIEMAF IO F v b il gt
CodFWERHYIIT LT, 21V % <Rear>
i IS Sl A S

*  Remove the M4 nylon nut and
washer attached loosely, then
mount the 4 tires and tighten the

‘. nuts completely,
30 M AL FROR Bt
Hole for wing

<70 F=>
< Front >

ahEO E T,
Tighten the nut well.

mEroENEY,
Paint it from the rear side,

+ O ET.

adFW
Tighten the nut well.

30| KF—DH v K
| §

Preparing The Body
B TART -0k, 33 L ////-
ERVAELET, Cl

oM sE R —-FKFA b
HgiETEeEy Y,

B FEFEIRE T X -0
L. _mVywWahsblEItE->TTF
X\
Wash dirt and film from the body
uging water and dish detergent.
Use lexan paint (other paint may
be used but will crack and flake
away when the body flexes) and
paint the body on the inside. If
you are using more than one color,
use masking tape to outline the
first color. ﬁﬁ.er removing the
tape, you can then paint the next
color beside the first and can
overlap the first eolor since you
are painting on the inside. Paint
darker colors lirst as darker colors
painted over lighter colors will
show. l

/

16—



31

32

(1)
(2}

(3)

(4)

(1)

{2).

(3).

(d).

RhroiEe)Ed,
Paint it from the rear side.

JA T e RN
S kBUET,

AL TR A —
il Xy — Gl L
P
FTALTAT—DEHE
tem 1 & 2 L T
M3Ix3tw bhRAT ) a-—
TRIEH L ET,

o = Ak o~ D
Acmfu DR THEU X7,

Pass a wing holder through
the wing.

Pass a wing stay through
the wing holder hole.
Temporarily set the wing
stay with the rear part of
the wing stay remained by
about 1 cm.

Bend the wing stay at the
position of 4cm from the tip

end.

3 914290 Hhy b
Preparing The Wing

No. 13 aEVWET,

Use partsinbhag #13

32| 71 > J DAL
Assembly Of The Wing

M3x3ty 27V 31—
M3 %3 set screw

B R K7 G
Wing stay

AR
Wing holder

—17-—




33| K F—- 1> OES
Mounting The Body Wing

e AT YH—ICA2TWVWAERA
No—bERYWET,

* Adhere a wheel seal provided A+ TE L

Snap pin

in the stickers.

o B{EMM A A v FIFHEED 12 8
HF—ORECAET -7 T
(YD TTF &N,

* The radio switch must be
adhered to the inside of body o {FIEDHLTWVWEY A2 TR
with double-side tape in order H_OmMix3zty b2Y
to prevent it from dust. Ja—-%®38H,. 71 9%
RrE—il&hd, MY Eul
ity bLTMIx3Ity kA

AFuTE
w Snap pin gUa-EHOHEFUET,
Loosen M3 X 3 S5 of wing holder

for adjust the wing to body in

advance.

.



34

34| SR (7 > JA{HHED )

P70 ER, P27k . po ph ) .
FES - T Ty F Y — & SR (Amplifier specification)
E—2-OMIEIY R E

7.

CHEE ., Ty = =
TP -THHl-6hbwd
e (CEY T T &,

In case of the amplifier
specification, mount the amplifier

hetween the battery and the

motor with double-gside adhesive

tape.

At this time, mount the amplifier

so that it may be located, so that it

may not be brought into conlact
wilh the battery and the molor.

— 77K v — SRR

Exploded view of differential gears (pre-assembled in kit)

o B e

T THF A3y (Rear)

Differential gears assembly

=202 k>
(Front)
S ) o = 1%
oxy-pssy  J-U-HFIr-x
Differential g ifferential cage with pulley
( H assembly 3w XA
/'~ Miter gear
Sy g
S
N
X¥—2 47 b
) (Gear shaft
_ X¥Y—-{7o5r—2=x
T 2Ir—AA Differential ¢ i
DT criat ek itterential case with gears
T L o —-—-—'ﬁgmhﬁs MZBx1dE X
et Sk ' M2.6 x 14 screw
Miter gear
F r— AB M26x8F vy E T
Diflerential gear case B M2.6x8 Tapping

—19—



aryrn—S5—B#FIEREICOWVWT

©INVADER si [ZE TR L 940> o —F — B8k
EBEBHIEMBEIATVETOCT, SHAXEER(FTATTS
[Z:EFEB L TTF &Ly,
EERMEME 2 —X b 4 v FHTATRSR ZEFA L 2 L L
it ricEeE—¥ —HowrZ LT |o
— T — (KA E R A S DA
. O e R T D e
Iz B IFARLIKE TR E 2 — AU 2
NETOTEELTEHFI N,
o —BEEUIT S s b 2 — X R
F 4 AN TR &2 ESSH T, SIIER%E
T-THhsamLTTE L,
(1) % 4 Aol e ke (- F wpris
ffreth i) Tt —7—Hh1#E~

Controller Overheat Prevention Devices

@ To protect the controller from damage due to overheating, the
INVADER si comes equipped with ceramic resistors and an
overheat sensing fuse. If the ceramic resistors become
overheated, allowing excessive current to run to the
controller, then the overheat sensing fuse will break. Once
broken the fuse can not be used again. Avoid the following
situations which cause overheating of the resistors and
possible fuse breakage,

(1) Do not allow the car to push against an obstruction
causing the tires to spin or lock up.

(2) Do not allow the car to “run wild” if overturned or if
the motor gearsbecome locked.

(3) Do not run the car at low speeds for a long period of

i ; time.
SMIZA-TL £ -7z,
(2T / —a - ThERELT T -
bl [EN e e e T
INTE 70— 72,
(NENEDEF AFT L~ 2 ETOE
AT BIERERI TV, B A P IERLATIRE
B Ao,
£ Black
d 7.2V Ni-cd o | }
-
BATTERY ! FI—- 1\_]....5'1': Red £ Black
To 7.2V Mi-cd battery 7 YT > — fﬁ,ﬁ Red & Black £ Black
7.2V conneclar = - (_ﬁ:@ = 1 [
)
| | ]
BECT#7 9— _ () I: RX—540VZ | [
BEC conneclor I~ Red L]
™ T y
Red @ E—F—273 77— & Red
@)
h{Z 92 FSW i] 2 Muolor connector
Switch lor receiver Yellow Fr Green L tO—35—
—— & Blue  Contraoller
rll_.’..{-_é'?'&_;x‘ I..""-F_- ________ = -IHH“;
s et \l( ; A—-t 4 2 FIEH0.33Q
To receiver A “Ho | / Ceramicresistor 0,330

Temperature luse 119°C  Tighten allogether.

R EDES e (DNEANZOR F I TIEEITSELWT
E Ly,
(2)e[ 12 32 e - THED T 2 o R 2T
Micar o —7 —&{EIs L WTT
2,
REBERDEE—F —FERHLZWT
Ty,
(45 TAEIT B2 I Ni-ed 1 2% 7 BT
S H300 I kEETT S,
(SI B (A B A AT WO AEST L A WiRplE
LFahpEe s L TEFE vy,
*aArto—>5—BHFLEEEOREOME, Y E T LF2iTH
bhi-EenrF—0EHICHLTE—Y0EZERAVWSIRET,

HAGEIT A VR IRORFEITTLIEEE 2T T 20,

e 7 oDASL v FIFETHEIL ot —F—HF=a— TN
o TR EEPOH TURTZEEDZ, » FrbskiZt s,

@ Hifk, 57.2V Ni-cdsdw 7 1) —ZNETFF,

@ o —F%tL Ay MEN, E—F —fhEIZEBL ST vt
NS 2R ISl by,

e V4T INET, HizoEaRdumiZiskET 4.

: 4 A e b B0, 1 Q
Bl A —X 19T FE Ceramicresistor 0.1 0

Handling precautions:

(1) Do not run the car in a confined space such as a
room, ]

(2) Avoid the use of motors for which current
consumption is heavy. )

(3) Do not run continuously. Allow a rest of about 20
minutes after the complete use of a fully charged
battery pack.

(4) If the car will not run and shows no visible damage,
check the overheat prevention devices.

(5) When no run is possible inspite of no abnormality on
the body, check the safety circuit.

* The manufacturer will assume no responsibility for
damages if the user undertakes conversion or removal
of the controller overheat prevention devices.

When the car is not being run, observe the following practices:
® Turn off your radio control system. Turn the receiver off first
and then the transmitter, When turning back on, turn the

transmitter on first and then the receiver.
® Remove the 7.2V battery from the car.
® Do not place any items such as oil soaked rags or paper new the

hot ceramic resistor or motor.
¢ Store the car on blocks so that the tires are not touching any

surface.




TR’

RX-540VZ % AR

Disassembling diagram of RX-540VZ

Brush spreader

s gl
Case
A= RV S S

Front cap

g ] o gy L R B o il
Front cap screws

3
Rotor

.:[- " ],_
Slotted nut _

T el

N — O aFT - % ‘—F‘:EE End bell
1

Commutator

73 VIGE ¥
DITTHREL £7,
Remove end bell
with the tool.

AR e

i G G U
C form spring 1
NS

Brushes

INVADER

<¥v N —FOFHE>

tyvrFr4 2 THAF

Setting guide

REIEF, TovNX—=T—LhSx 7 b OFEX%20 2 25
R0 F - HORAES T2 A E T, iz k
NS AXDT)y THMERTLsE, o—-F) 2 »
FTOED7 2N AERES T, BE. Bt
0°~1°L DA H T 1+ 7HF v ¥ — %5 FHF 47
FyxxN— L 7, R EmRy Y —SkT
U T ABBETIETO Y FES AN 4 T
e S AY VL B Wi R

FroNn—FL3d, ExBVWCER»L R
FFIZBEAEIZ LTy S YO /EETY,

Adjustment of the Camber

.In this car, camber angle can be adjusted by changing the length
of the upper arm. Adjusting the camber will change the road
holding ability of the tires. The normal setting for the front and
rear tires is (-1 degree negative camber. On a slippery surface
such as pavement where the rear tire is likely to slip and the car
spin, the rear tires should be given about 5 degrees negative
camber. On a surface which allows good tire grip and the car
tends to roll over, the front tires should be given about 5 degrees
negativecamber,

[The camber angle is determined by looking at the car from
the front.]

Fx vdi=f FHFFaTRoyii= BIFy Ty rino
Camber angle Negative camber Positive camber

SO s TR /’

&

AR RO Y

FoylN=—T—LOEE X
Length of upper arm
fBEFSRIF 1 TH pori—
MO H7T 1 Tx v 18—

Lengthen —Pasitive camber

Shorten —Negative camber

G/ P
™\ ,-*rl"-"-
Lok
%
e —————

s




Zh
+
<

1)

—<FANT I — D>

T T 2N — ORI EROEITIEAE %
HAEELRINGTH A RE., <A I\?’*‘IJ%.-“
WA BB Td 5, {fEbETT A b

A TN v 7@ ER

7 ca
r B ool
TV
b (i cﬁj*jf’*l}" Sy e =l el e B i = W

,-+P‘Jr
o 75 o

ﬁf"xff—ﬁ,?')f”}'il e e (5 e RN A 1 =
¥ O & R

I No3)e lUfF T H5HIc L h 27 »
Mok * 9,

HIE LT, #4¥xH@EL D 10emiiiFELIFT. B
ELABFIZI Dy — U AEYV R L VRIS DbYETT

.-4- Db s o) FF L
DI E vz 58]z by 4
Jnﬁéﬂ&$$m#i¢nﬂf
S 5T
Tl
EF
=

BEXThEBEHNE
F v v TOEZVWEHTH & B &
) I S

(S

e

1
-Tr A
N
=

; BIEER 2l ¥ 4 7 ks
WEAH, OBIFEYD Y o8 —F 4 L

=N0h
=t

s A= T

F 2515-001

Y250 AL CHBILE-AABEIT-TA DB E

[Eia s o

Hz & L TEEDA T » FiHE 2TV,
S EDE R WIEREE O R S %ﬁ@LLTr%m
MR E S O F
X NEIZADb-THETETAE, B5DOESL B 2L
rr—zcrﬂfﬁﬁf; i b, %%wﬁnﬂ%(f%ﬂ% A2
[&&Hi&#% SIANE A e

N — DR BRI OIREE,

. ﬁﬂ}‘{i:ﬁ“%ﬁ,ﬂﬁf e T

N—=0u) & B a jﬂl‘;i%$i-i’jf T

D & 2 1%$%|“H5‘Ei’ T

1 i
“J“ ‘fﬁiﬂ 7
2

iRE R

F'Eﬁ.ﬂﬁﬁ*ﬁ:#n_ LT, BABEZIT-oT T &\,

WD B UES TRE &

Adjustment of the shock absorbers
Adjusting the shock absorbers properly is very important, as
they __ét.mngly affect the performance of the car. However,
finding the ideal setting {or the shock absorbers can be quite
difficult and you will have to use a system of trial and error
until you find a setting that is right for you.
1) Adjustment the springs
Changing the spring stopper to short (No.4) or long (No.3)
will change the strength of the springs and therefor, the
amount of forece required to actuate the shock,
As an initial quideline when first setting the springs, drop
the car [rom a height of about 10em. The springs should be
set strong enough so that the chassis of the car does not hit
the ground when the car is dropped.
2) il viscosity
The viscosity of the oil will change with the temperature
around your car. In winter oil becomes thicker and the
shocks are harder to move. Qur kit contains medium
viscosity oil. Generally speaking, use a lighter oil in
winter and a heavier oil in summer or when the road
surface you are running on is very rough.

An optional o1l set 2515-001 is available which contains
light and medium oil.

% When adjusting the shock absorbers, variables such as

temperature, road surface, ete. will affect your choice of
settings. After each adjustment, road test your car being
sure to note its performance and repeat these tests until
you are satisfied with the results. If any of the conditions
where you are running change, then you should expect a
change in the performance of your car. Also remember
that changing the adjustment of the shocks may also affect
the steering characteristics of the car.

RIS KT el G ) b

FAXODTY) v TAHRL &3

I IN—Z TN G

S rre——— .

A A PR PARS LR, PG e

Fr ) TTHEFEOBIZENAE ko TH
%o

S iv—F 1N

e e

Ty TORGWEEE TIIEEE LT {3
BEEROFT<HHLPE %2

Frem == T TS T B ALy S Tl T L i |
Log o b

20 kAN —

e S

17 v oh e R (IS i S s 2 e e )
Wiz G

W —@ 1) o THH L

Dyl —

e

IR R SR E

= G h )




— < b — O >

D F — 1 | R
HEOoEEHEZ2OmLEESEE535i12, 1°~2(vD b — 1 > Toe angle Toé it Toe-out
e LT 87y
{0y FOM3U Y b FEEBLTES YT 2 1 f ‘t

LE L HELES : |
MiFd &b —q —|

\ Yy
/ \ \ /
DAL >k —T17 k oY F4, HI—G—IIH]‘ H m—@—

F—fAmEld, BEHR2ELALR-EO Y 4
Y EEAPLBEEOAFTTT,

Adjustment of the toe angle
B -
In order to assist the carin traveling in a straight line, the front tires = o

should be set with a toe-in of 1-2 degrees.
The toe angle is adjusted by turning the M2 rod end of the tie rod.

Lengthen—Increased toe-in

e et v oA s L M, [The toe angle is the angle hetween the body center-line and the tire

looking down on the car from above.]

< @R >
B 52 A@'Eﬁllt & F
Number of Color Reduction B K
teeth AR o tin emarks
INVADERIZIZ, 18T E Ay Fr —H A>T F = % .
El 14 ﬂﬁy FE0EE [ FR AN E AR
) — o TTIEMEO X vy — BT T OT. & - Technical course
DREZBEIZLTT S, 15 ‘ 10.3: 1
Green
==
ISpeed reduction ratio) 16 = 971
INVADER is lirnished with a 18T pinion gear. Blue
It is possible to select seven kinds of gear ratio. 17 5 911
So, please refer to the right table. White e
g3
b1
18 i 8.6
19 & 3 |
Black
20 7R 771 mHE o — A o] &
Red i High speed course

Ikt E

BERCHA B EMHEZ=y A F Ny F)—2EFHLTWE®, KEAVY-FAEEFT T, B

hwiZid+aEELTFS L,

o ANIZAHDP, hSHETHOFIETEELE L WT T S0,

o ARG TCIIAEIIZELH R VT T 8 vy,

o HEICEBLTTS W, EFLARELEZ L6, MOBHEOREICLIY I FOo— L
SLahizcemEZLONTY, T CILETEROD, Y—FEH2AF 4 v 7 O8 X125 - TE) < H»
e T F S,

Cautions on handling

As high capacity nickel cadmium battery is adopted in an electric radio control car, very high speed can be accomplished. So, please
careful handle it.

i Please never run your car in the crowded surroundings or in the neighborhood of small children.

» Please never run in the passages.

*  Please be careful about confusion of radio. If your car moves extraordinarily, it may be influenced by confusion of radio. Please

immediately stop running. Check to see if the servos can move according to the movement of sticks.

s o



3- O 1 | t"'" O T |
ﬁ /\ R / Sncas L\ oo DI AFELCZ2VWTHBELTH Y 7,

Replacement Parts And Exploded Views

Moz frdk, MBS HZBIZE, ¥y F2BHMAShZBRE~A -V EELEHEAS > TEBEVES T X
Vo L CIZREBIEA 2 C FICAD I WIHER, EFEr o -FR)eF L EEED TII/ - YOS
rEEBemAzzeg@r)F, XQBEEBYTEEY)TEWw, ZOBIZE, /. K&, BEES. EF
EErBHEEOL, LEL-VES, 2, BERAE-X Y ERALTFEw, Y. 280 FD 8 — 2 % [F
FFIZEL S5O EERE, 1FSVERE2MATTE v, hoFEBEIY—EAZE T T
¥, Ik, FXEFVWALFWTHALI0BEEEBETBRBITLES,

QFHIcowTid, IBE62EGHE3IAHEED L O T

[9R 7

FEHMEICE b2 WERB L 2B &MY T T726 TLBEFFPT A LT 530-124
T. _ b oK — (BR)E 7L g %E
QNRN—VOHAE. M2 CEFEL(EELE TEL 0847-41-7400

T AEGENRHN T T,

© Obtain replacement parts from yvour dealer or from the Hirobo
distributor in your country. Parts may be ordered direct from
Hirobo but the freight charges indicated are for shipping
within Japan.

©) The contents and price of parts shall be subject to change
without any prior notice.

BREhER

Drive section

1200-018

CJ\{ 2500-053 1204-001

T 1200-018

7 =
Q% >00-053 1200-028

1200-029

ﬁ 1200-018
/\a 2500-053

1204-025 1200-018

1200-019 T 2500-053

1204-125
|

i-#j‘;.-
1204-008
1204-038

2300-056

1204-024

Yo



o= FES S TR | g EERNGE:
Cord No. Name of parts PricetYen) | =T Description
1204001 | ¥ Y —{FF725—-A+ v} 500 120 | 4 ¥ 17
Differential case set with gears With screw
1204-005 (16T FZ 1 7% 1 — 600 120 | & ¥ 1+
16T drive gear With screw
1204006 | ¥V —t 2 b 450 120
(Gear set
1204007 | F 7 4 7 350 70 |@3EY ¥, 2%9.8=— FIL ¥ »
Drive shaft g3 E ring, 2 9.8 needle pin
1204008 |E—-% -2 > 7L — b 600 120 | > 7 k., AU
Motor mount plate With shaft and screw
2504013 | # 4 3 > 2N | 315 MXL 800 120
Timing belt 315 MXL
1204-024 | ¥V 4 5— 400 2400 e e T
(Gear cover With nut and washer
1204025 |V XY T ¥ ANL=2 | 800 170 || 2 E 724 2= S S
Rear axle mount with cross member and screw
1200-018 | F 54 73— % 400 70 | & 1+
Drive york With screw
1200019 |#H 4 FF——8, F3vS—1) - 100 0 | B 5 — 1
4 With collar
Guide pulley shaft, tension pulley shaft
1200-027 |7 > > a v 7= — (Brglh 600 120
Tension pulley {with Brg.)
1200-028 | 7 75— Z &> | 450 120
Differential case set
1200-029 |77 ¥ v —+ > | 800 120 | ¥+ —%2. ¥x 7 M
Differential gear set 2 gears for each, with shaft
1200-058 | 7 O A X »2i— 120 60
Cross member
2500-062 |pgd T V) ¥ F (624 zz) 800 70
p4 bearing (624 zz)
2500-053 |a9 ~ 7T ) 7 (689 zz) 1000 T0
@9 bearing {689 zz)
2500-056 |~ 7 Y » 7 WML-5008zz 1000 70
Bearing WML-5008zz
1204-038 | ¥ =4 v ¥ v+ — 187 500 120 | 7 ¥ 14
Pinion gear 181 With screw

— ke




HB

) —

Rear section

1203-015

1201-007

@

%

1200-010

1204-102

@&
@

1204-105

2500-045

1200-017

1200-015

1200-014

%ﬂﬂ-mi
&)

Ty
=
—
|
=
=
i~y
—

1204-026

— 26—



Cord No. Name of parts Price(Yen) | =77 Description
1204-105 |[SP#+ 14 L ¥ 23— (L) 1400 240
SP o1l shock (L)
1204-101 |7 — AL E » £=45 350 70 |gl5EY » 7 fF
Arm pin £ =45 With pl.5 E ring
1204-102 | 7T— 2 ¥ > £=30 350 T0 {gl5EY » 7 {#
Arm pin £=30 With ¢1.5 E ring
2507-001 |gl5EY » 7k } 100 B0
g1.5 E ring set
1204-010 |V X7 — A 350 120
Rear arim
1204-011 | XY F =T — 350 120 | # ¥ 1
Rear shock stay With screw
1204-026 | 1 600 240
Wheel
1200010 (VY T #2708 350 120
Rear axle block
1200014 | F5 4725 7| 600 70 |+ F. 792w —1F
Drive shaft With nut and washer
1200-015 | FS 14 77w % 250 T0
Drive washer
1200017 |V Xk F—-—F0O2 % 400 70
Rear center block
2524009 |[M3 O v . F 300 60
M3 rod end
1200-061 | A+ » FTE » 100 60
Snap pin
2600-045 g6~ T ') » 7 (69627) 1000 70
g6 bearing (696zz)
1201007 | T v 23— TF— 4Lt} 400 T0 | A VA
Upper arm set With screw
1202033 | ¥4% PFAFA+2 FH 800 240
Tire [or TOM CA'T
1203-015 |HE7F—< | 300 70

Body mount

i




7 E 2R
Front section

LLLY

—1204-104

=

1204-017 O~

> Kmm

e , % 200-058
ﬁ i

2501010 ?@\\&

S 1204-014
1204-013

1204-101
/ )
12134-1]12{9/

1204-102
73 ,
9

X 2507-001
1204-014
1200-01 ?i\>

1201-002

1204-015

% = : 1200-015

2507-001 1200-014

1200-
00035 500085 . %

&, 1204-013

1204-026

120}033/

—28—



T — F&ES f TGN ™ AGES
Cord No. Name of parts Price(Yen) | = Description
1204-104 |SPA 4 N ¥ 23— (9 1200 240

SP oil shock (8)
1204012 |70 ¥ | T — & 350 120
: Front arm
1204013 | AF 7Y ¥ A5 —+ 9 } T50 120 | & {7
oteering stay set With screw
1204014 | AT T ) 2 ¥ x 7} 500 120 |H 57—, FT1F
Steering shaft With collar and screw
1204-015 | P12 v v | 300 70
Tight rod set
1204-016 |72 > F ¥ i — A7 — 500 120 | & ¥
Front shock stay With screw
1204-017 |78 > T & A2 2 | 650 120 | A2 # 0o}
Front axle mount With metal
1200005 |+ 2 L7 — A 350 120 | 4 ¥ {4
Knuckle arm With screw
1200-065 | £ > 4 100 70
King pin
2624010 |70 x| -0 FIL» F 200 60
Front shock rod end
1201002 | » & kL ¥ — 400 160
Knuckle holder
1202-008 | T 2 28—=TF— AL+t v | 400 T0 | & U4
Upper arm set With screw
2501-010 |adxgB A ¥ ) 250 70
pd X g8 metal
1203-012 |[H—*FE+E A4 2v—k 3 | 400 120
Servo saver set,

- ¢




A A2 4 — 88
Main chasis section

1204-019

1201-022

1204-106

1204-103

1204-028

1204-109

1204-108

3 1204-107
a— FES an B & (F) 1 ey FHAE
Cord No. Name of parts Price(Yen) | =7 Description
1204-106 | A 4 ¥ x— 3 1500 240
Main chassis
1204-108 |+ 7 — (L) 2500 T00
Body (Upper)
1204-107 | T ¥ —H 7 — 2500 700
Under body
1204-109 | 1f » &%+ v | 1000 700 | 24 ¥ ¥ —, AF—y BTG
Wing set With wing holder, stay and screw
1204-115 |5 7 — 7 600 240
Decal
1204-114 | B iRai oA E 300 240
Instruction manual
1204-103 | 7T w3 —~0 | H 25— 600 240
Upper belt cover
1204-019 | U 7 & — 250 244
Rear cover
1204-028 | /5> 73 600 120
: Bumper
1201-022 |#&H /S FE» | 600 170 | LE—F 74 x2¢=250%5
Linkage band set L E~ 74 X2¢=100XbH
Repeat tie K 2€=250X5
Repeat tie X2€=100X5
1204-040 | F ¥k 2 b 300 120
Screw set

30—



AHh T v xER
Mechanical deck section

2517-002,

— 1202-034
1204-113

1200-041

1204-110

1204-111

[ T—1204-021

1204-112

Cord No. Natue of parts Price(Yen) | =Tt Description
1204-113 |Z={EHA 7 — 400 120 |+ ¥ f¢

Receiver stay With screw
1204-112 | —FH =2 bt } 300 120

| Servo mount set

1204-111 |~ PO —F —F 9 % a0 240

Controller deck
1204-110 | LV A% —F 22k 2 | 450 120 | # ¥ 1{F

Resistor deck set With screw
1204-021 | T 7T+ HILF— 250 o ) T I e oy

Antenna holder With screw
2517-002 |72V iy ¥~k F 800 120 |iBE v 2 — ZfF

7.2V connector set. With temperature fuse
1200-041 |24 7 %+t » } 160 70

Connector set
2517-001 |+ A > R 300 70

Ceramic resistor
1202-021 |[#E#EES 400 60 | 7 —1F

Silver contact point With holder
1202-034 |2 ~ F O — 7 — Assy 2200 170

Controller assembly

P &




F7al - eERIN-Y
Optional extra parts and parts for modification

1201-013

1200-047 1201-026
1201-027

1200-048

1200-047 % T~1204-039
S
ai 1201-012 l
__ /—Q( 1204-004
1201-011 -
@\ 1204-117
1204-003 S

%
@“&1 204-037 [
@ <&

1204-002
<

@Hﬂ 204-036

1202-032

1204-118

1204-051

1204-047

2401-003




Reinforced steering set

T T ES e WD | o) SERYCE:
Cord No. Name of parts Price(Yen) | = T Description
1204-036 |14TE =4 » F v — 500 120 | 4 ¥ 1t

14T pinion gear With screw
1204-002 |ISTE =4 » ¥ v — 500 120 | & 14
15T pinion gear With screw
1204-037 |16T ¥ =4 > & v — 500 120 | 5 ¥ 1+
16T pinion gear With screw
1204-003 [17TT E =4 » ¥ v — 500 120 | # ¥ 1
17T pinion gear With screw
1204-004 (19T E =~ » ¥ v — 500 120 | ¥4
19T pinion gear With screw
1204-039 [20T ¥ =4 > & % — 500 120 | 4 ¥ 1T
20T pinion gear With screw
2515001 | ¥ »»v—F 4 82 | 250 170 |7 F-v— F&]
Shock oil set Hard oil and solt oil, 20cc for each
1200-047 4 kv b 800 240
Wheel set
1200-048 AL W 800 240
Tire
1201-011 A A A FH 600 240
Wheel For ZERDA
1201-012 s R 1 ¥ H 800 240
Tire For ZERDA
1201-013 Bin = Y (F) 00 241()
Bumper For ZERDA (black)
1201-025 A €l ¥ () 600 240
Wheel For ZERDA (yellow)
1201-026 AT £ 5 R (7R) 700 240
Bumper For ZELDA (red)
1201-027 2R — YL Y H((HE) 700 240
Bumper For ZELDA (yellow)
1202-032 o O 1% FLF vy FH 600 240
Wheel For TOM CAT
1204-045 ThigmATF—<7 2 F(8§) 800 170
Aluminum light-weight body mount (5)
1204-047 TN EEEE KT 77 k(L) 1400 170
Aluminum light-weight body mount (L)
1204-041 |AW-28 7L 3 5k 1 b 4800 3560
AW-28 Aluminum wheel
1204-042 |AW-32 T I 3 sk A N 4800 35()
AW-32 Aluminum wheel
1204-050 T T AN AT 900 120
Front axle reinforcement stay
2401-001 ) e et L s LY B 3800 350
SATURN battery
2401-003 | A —/i—HF— iy T )~ 11800 350
SUPER SATURN battery
1204048 |F— % — 772~ | tliodi 2 7 — 500 120
Motor mount reinforcement stay
1204-051 [§8{b2 77 ) v ¥t 1500 170

S




$

Pl

L7
Al
RS

| B S

Sk SR

...h_a..._.m._ i -.|_T.I..-.”r.

B
e B
. ..I_L

S ln ] b : |._h.“_.
2NN
FrL= ......_......_..-. e

} ¥

..__ i




.
:
;

e

Bl

"]
HETHRC DoAY Fo— ' =,

EDI’ = s HIRODS0 LIMNMNED =
_ L0 L s 530 214 MOTOYAMA CHO. FUCHU SHI HIRO =
LW e lET530 214 T726  SHIMA PREF JAPAN 7726 TEL 0B47 41 7400 L s
| TEL (0847141 740048 FAX 41 9351 FAX 0847 41 9361 TELEX 645760 HIROBO J 3

1 : HIRDZ30OD TELEx 825760 CABLE HIRDBO FUCHU HIROSHIMA

5

= F ﬂ.

k —

. s : o

- 23 £ #

= i ¥ e



TR NOTICE DE MONTAGE INVADER

VERSION S i = Avec moteur et variateur
VERSION S r = Sans moteur ni variateur

Cette notice sco rapporte 4 la notice geénérale anglo-japonaise,
L'assemblage se faisant ¢tape par étape en suivant les schémas de la notice précitée,

Attention : Il faut éviter de serrer trop fortement les vis dans les pigces en plastique, ce qui aurait pour effet de
les rendre inutilisables,

1- Assemblage des différentiels - page 3

Utiliser les pidces sachet n® 1 et du blister n® 2, :

Metire en place les roulements 689 ZZ et les noix de cardans sur les axes de sortie des différentiels avant et arridre,
Visser les noix de cardans avec les vis M4 X 4SS sur les parties plates des axes, Laisser un espace d'environ 0,5 mm
entre les roulements et les noix de cardans, Mettre du produit frein de filet "LOP" sur les filetages afin d'éviter le
déserrage des vis,

Contr8ler que les différentiels tournent librement,

Le schéma en milieu de page indique comment démonter les différentiels, graisser généreusement les différentiels & chaque
démontage.

2-  Assemblage du support moteur - page 3

Utiliser les pidces sachet n® 1 et blister n° 2
Fixer 2 rotules @6mm sur les vis M3 X 12 avec les écrous M3, les visser ensuite sur les supports B et L,

Fixer 1'axe secondaire (second gear shaft) sur le support moteur, avec la vis & t8te hexagonale M3 X 8 (LOP). Fixer ensuite
le support moteur sur le support B avec 3 vis M3 X 10,

3= Assemblage de l'axe arridre — page 4

Utiliser les pigces du sachet n°® 2 et du blister 3.

Mettre en place les axes; le guide et les bagues, ainsi que le différentiel arridre entre les 2 supports latéraux.
Ne pas oublier de placer la courroie. Engager le pignon (22T) sur l'axe et mettre en place la goupille, Bloquer le
pignon sur la goupille, Enfiler 1'axe sur les supports latéraux aprés avoip placé les roulements 624 P

Fixer le pignon 16 T & 1'emplacement du méplat de 1'axe avec une vis M4 X 4 8§ (LOP). Placer le circlips en bout de
l'axe, Fixer le "cross menber 40 mm" avec 2 vis M3 X 10, i

4-  Assemblage de 1'axe avant - page 4

Utiliser les pitces dans le sachet n® M

Mettre en place par pression des bagues @ 4 X @ 8 dans les supports L et R,

Placer le différentiel et le "oross menber 40 mm" dans l'un des supports latéraux,
Engager la courroie ev placer 1'autre support latéral,

Enfiler l'axe avec les bagues et les guides de courroie,

b-  Préparation du dessous de carrosserie = page 5

Découper le dessous de carrosserie en se servant du schéma en haut de la page 5 comme guide, Nettoyer & l'algool, puis
peindre par 1'intérieur cette partie de la carrosserie,

6~  Assemblage du chassis principal - page 5

Utiliser les pidces du sachet n® 4,

Mettre en place le chazaielmétallique sur le dessous de carrosserie, Positionner les différentiels avant et arriere, ainsi
gue le carter plastique support d'accu et de servo, Fixer l'ensemble avec des vis M3 X 8, Visser la protection de différentie:
arriere sur le chassis avec des vis et éderous M3 X &, puis la visser ensuite sur le différentiel avec 2 vis M3 X 6,

/= Assemblage du sauve-servo - page b

Utiliser. les pigces dans le sachet n°© 7
Brancher 1'ensemble de radiccommande et placer le sarvo de direction en pocition neutre (avec le trim), Ne plus bouger
la position du pignon de zortiz de servo, mettre cn place les différentes pléces du sauve-servo comme indiqué sur le

schéma, Ne pas oublisr de fixer 1= rotule {avec Jeroy M2) dans le trou ceptral supérieur),
13 Assemblage du bras de direction - page 6

Utiliser les pidces du sachet no 2 et du blister n°® 7,
Fixer le pivot sur le bras avec 2 vis et derous M2 X 6 PH et derou M,

Jomr .I'J.:i.lfsﬁnf}la;]' e au mécanlisme de dirccotion ~ page ¥
Coller une oy olusioge ‘patsseurs (en fonction du servo utilisé) de bande adhéeive double face, Le sauve-servo ne devant
jamais Bfre en conlact zvee le of ssis, Fixer une rotule A chague extrémité du bras de direction avec des vis et écrous
M2 X 10 PH. Engager le pivot du biras de direction dans la rotule du Sauve-serveo, Fixer le sauve-servo sur la bande adhésive
Yoy

et avec.le collier nylon, viscugr Lendroment les 2 wis de butde M 2.6 X 10 PH & travers le bras de direction,



(i

10-

+ ._,“.‘ Tl .: _I'__J T'-

Assemblage des supports de roues avant - pagéz?'

Utiliser les pitces dans le sachet n® 6 et le blister n® g,
Fixer une rofule @ 6 & 1'aide d'une vis M3 X 12 PH et d'un écrou M3, dans le support pringipal, Fixer une rotule @ 5

avec une vis et un dcrou M2 X 10 PH, dans le bras de 'articulation, Fixer I'articulation sur le support avec les vis
speéciales "King pin", o L

Mettre en place llaxe de roue avec le roulement et la bague conligue, guli sera maintenue par les vis A rondelle M 2.6 X 5 TP.

Le schéma indique le montage du cété gauche. Monter ensuite le c8té droit de la mBme facgon,

11 - 12

14-

e

16—

17~

18-

19 -

. Fixeér 15' E&Pﬁ ‘f“?f ‘dTamortis s@
Realikel 1¥s bring
adive'h nLte 29ps

Assemblagg de la suspension aﬁaﬁt'; pégg:fﬁ_

Utiliser les pi&ces dans le sachet no { et le blister n° 10,

Fixer une rotule # 5 avec une vis et écrou M2 A 10 PH, dans le support de suspension, Mettre en place le support,. et
enfiler 1l'axe qui sera mainteny avec une épingle (voir schéma de droite pour 1'utilisation de 11épingle),

Placer le cardan, puis le support de roue avec un axe et une épingle, b do

FiKE‘:P une r‘ﬂifqlﬁrﬂ;@ﬁdairﬁu lE sul:rpc:r-t d.'ﬂ"!.‘:?r-bisiseur“',:.auec ihe vite E'_h. Sddy Mg. s e .;r

r 10 uﬂ_.ﬁvec_=.a2:-. ""riﬁ_‘l MB‘ t}: B TS.. 3= i = - Y ¥

asqes I IEES

?p%egbfvggales=ghapg§§[i;rqtule:lﬂngueur 50 et 52 mm, mettre en'hlédé'leé triﬁgleries.

Gl 8
oo an

Assemblage des supports de roues arridres — page 9 | TR = o r_ ; PTHb = _hi
Mtaliser leg pidces dans®1¢ 3achet n° 8 ol lé'Eiféférrﬁa"11; i | ' :

Visser une rotule @ 6 avec une vis et dcrou M3 X 12 PH dans le support, Mettre en place 1'axe de roue avec 1¢“¢qy;ement
et la bague conique qui sera maintenue en place par les vis 2 rondelle M 2.5 X HulP,~ 49 : e e

Assemblage des suspensions arrisres - page 9 » | . _ | = : G E NaR

Utiliser led gizces’dans Te “Sachet no 9 et le blister 1o 12,

Eﬁﬁéfnﬁﬁﬁiﬁmﬁuféaﬁ.ﬁigﬁggﬁﬁ%é vis et dcrou M2 X 10 PH dans le support de suspension, Mettre en place le support et le
fixer avec un axe et une épingle,

PLacer le cardan et fixer le support de roue avec un axe et une épingle, [
Fixer les supports de carrosserie sur le support d'amortisseurs apridres, puls, fixer l'ensemble sur le bloc arrisieé
avec 2 vis M3 X B TS, _ & Ry oy - i
HéalisEF_1%§r§n$ﬂg;ayig§;anhﬁa mm.avec les chappes é_fd%ula et'lashméttre en ﬁiﬁﬁet  an b b s S

-

i
".I ._' 3
- e

SRS 5]
glf . slligiiop gl 90814

al i 4
Assemblage des angrilsseurs - page 10 '

| 103,

Ubiliser 1e8%p183cE dans’18 sathet no 90 ot le blicter n° 13,
Remplir d'huile les corps d'amortisseur jusqu'au niveau indiqué figure 1,
Attendre environ 10 minutes Four que les bulles d'air disparaissent,
Mettre en place le piston et laisser echapper le trop plein d'huile figure 2, [
Visser le support de piston sur le cylindre - figure 3, _ 3
Manoeuvrer le piston de bas en haut et de haut en’ bas pour controler qu'il n'y ait plus de bulle d'air - figure 4, -
Pour les amortisseurs avant les chappes devront ‘8tre ‘raccourcies, o3 f
Voir schéma {shaﬁt}, metire en place le ressort avee les différentes bagues, i d

Montage des amortisseurs avant — page 11

ixer le support avant de carrosserie avec une vis M3 X 12 TS
Fixepﬂlesﬁafn@tiﬁggygﬁfayggf4@& vis: et écrous nylstop M3 X 20
d'afortisseur,

PH et les bagues nyluh. Utiliser le trou central du support

Montage des amortisseurs arridres - page 11

Fixer les amortisseurs dans le trou inférieur des supports avec des vis et ecrous M3 X 20 PH, Mettre en place les chappes
supr les_rctyles._Fix@hllgﬁ_amgr$isseur5 sur'les bras de suspension avec rotule et vis et écrou M2 X 10,

Mﬂntaée'dﬁ otaur ;’pgge-ié :

Utiliser les pidces dans le sachet n© 10 et le blister n° 16,

Mettre en place les bagues dans le pignon intermédiare, Fixer un pignon sur l'axe moteur A 1'emplacement du méplat,
Fixer le moteur sur le support avec 2 vis et rondelles M3 X B8 CS, :

Mettre en place le pignon intermédiaire. Ajuster la tolérance entre le pignon intermédiaire et le pignon moteur,

Pour ce faiﬁ%; découper la bande de papier rose en bas de la page 11 et faire passer cette bande de papier entre les
pignons, Ajuster le moteur pour .que, le papier passe sans se déchirer,

D'autres rapports de pighnons sont disponibles,

20 - 21 - 22

Accemblage du variateur de vitesse - page 12 ~ 13

Utllicer les pidces dans le sachet n® 11 et le blister n® e

Fixer les fils rouge et noir de 1i prise sur le circuit imprimé avec des vis et écrous M3 X 8 PH (rouge sur + et noir sur -},

Vérifier que cas 2 fils ne pourront jamais &tre en contact 1lun sur 1tautre,

e L0000



23~

24—

28~

P

hoad

B

¥
d

Fixer le circuit imprimé sur le support avec une vis et éerou M3 X 22 PH, maintenir les fils sous le support avec un
collier nylon comme indigué sur le schéma,

Fixer une rotule @ 5 avec vis et écrou M2 X 8 PH sur le bras de commande du variateur, Fixer les fils rouge et noir
sur le bras avec les vis et écrous spéciaux,

Couder les cosses & 45° comme indiqué sur le schéma de droite (page 14),

Fixer le bras de commande sur le variateur aprés avoir placé 1'axe de rotation sur la vis, mettre ensuite le ressort
et la rondelle puis visser 1'écrou,

Placer le servo, et le fixer avec les colliers nylon,

Realiser la tringlerie avec la chape nylon et la tige filetée coudée en Z - voir position sur le schéma, (page 15).
Mettre en place le fusible et les résistances et fixer 1l'ensemble sur le support avec les vis et écrous M2 X 8 PH, puis
fixer sur la platine avec les vis et écrous M3 X 8 PH,

- SYSTEME BEC -

Ce systéme permet d'alimenter le récepteur avec 1'aceu de propulsion 7,2 Volis sans nécessiter 1'accu de 4,8 Volts,
Pour réaliser ce branchement, il faut se procurer un cordon interrupteur spécial "BEC" qui n'est pas livré dlorigine
avec les ensembles de radiocommande,

Ce cordon interrupteur Spécial sera alors raccordé au + et au - 7,2 Volts puis branché directement sur le récepteur,

Montage du récepteur - page 14

Utiliser les pidces dass le sachet n® 12 et dans le blister n® 18,

La position du récepteur sera différente en fonction de ses dimensions,

Fixer le récepteur sur le support avec la bande adhésif double face, Si la largeur du récepteur est infériecur a 32 mm
choisir la position du schéma n® 1, Dans le cas contralre, suivre le schéma n® 2,

Morntage sur la platine radio - page 14

Fixer le support du récepteur sur la platine radio avee 2 vis et dcrous M3 X 8 PH, Découper le passage du récepteur
dans la platine si nécessaire, '

Montage de l'accu 7,2 V -~ page 14 (non livré)

Fixer 1'accu sur son support & 1'aide des 2 colliers en nylon,

Montage de 1'interrupteur radio - page 15 (non livfé}

Brancher 1l'interrupteur entre le récepteur et l'alimentation {2 Volts, Utiliser un interrupteur type vEECH
voir paragraphe 22,

Montage du variateur - page 15

o

Utiliser les pitces dans le blister 17,
Fixer les supports de servo du veriateur sur le chassis avec 2 vis M3 X 20,
Mettre en place les résistances sur le support avec 1'étrier de fixation et visser l'ensemble avec 2 vis M2 X 6.

Assemblage des pneus — page 16

Mettre en place les 4 pneus sur les 4 jantes, et les coller avec de la cyanoacrylate,

M ntage des roues - page 16

Mettre en place les 4 jantes sur les 4 axes de roues et les fixer & 1l'aide d'une rondelle et d'in éerou nylstop M4,

Préparation de la carrosserie - page 16

Découper les excédents de matizres hachurés en noir sur le schéma, et rBaliser les pergages pour la fixation sur les
supports,

Dégraisser la carrosserie avec de 17alcool 4 brfiler,
La peindre avec une peinture spéeiale pour Lexan,
Réaliser la décoration guide avee les autocollants fournis dans le kit,

Préparation de l'aileron — page 17

Procéder de la m&me facon que pour la carrosserie,

Assemblage du :upport dlaileron - page 17

Utiliser les p éces du sachet n® 13,
Placer les bagies de fixation dans les trous de 1'ailaron, Engager le support dans les bagues et le fixer avec 2 vis
M3 X 3. Couder les 2 extrémités du support comme indiqué sur le schéma,

Mont. g de 1%a.leron ot de la carrosserie - page 18

[ S — - [T Rep—

Lngager lew cxbrémitds du support dlaileron 3 travers 1a carrosserie, et mettre l'ensemble en place sur le chassis, Fixer

avec los 3 épingles spéciales,

Utilivation avec un variateur elextronique - page 19

Vans le cas de 1'utilisation d'un variateur ¢leciron:que, il sera woncd entre 1'accu et le moteur, avec du ruban adhéeif

doatble tace, Virificr qu'il ne soit jamais en contaci avee le moteur su 1'acecu,



